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Client's Unit
Huht/ e iE
LR EETRENTIRILEFRRITEKEILAE 666 =
Add./Tel.
F iR/ Sample Description: [EZ/ Solid state  # ¥ &/ Sample Quantity: 1
R FE &b 7R/ Sample Name: A 4L4THR #Hs/ Size: & 1.0mm
Sample Description }#-5/Brand: Q235

H'E/Else: /

TP il P Y R 73 B BRIR AL SHT4605

B E Microcomputer controlled electro-hydraulic servo universal testing machine SHT4605
Test Equipment 5% B A LG ARL3460
American thermoelectric direct reading spectrometer ARL3460
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Test Methods /Test Vide infra
Items/ Test Results
BEEM R¥HM
2021.09.14 2021.09.15
Delivering Date Test Date
R R BBz
Test Place Kunshan Laboratory
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1. 34913850/ Tensile test
K RUARAE Test standard: GB/T 228.1-2010
KW 45 5 /Test result:
5 YA S AR SR
LB E R W7 J5 A< 2 (Asomm)
RS . Rpo2 . &
Tensile Strength Percentage Elongation
Sp. No. Proof Strength Rpo2 Note
(MPa) after Fracture (%)
(MPa)
HARER ¥ H GB/T 11253-2019,Q235
370~500 =235 =20
Tech. req. From the GB/T 11253-2019, Q235
Sy
A-1 429 333 21.5
Acceptable
2.544r Br/Component analysis
W RFFAE/ Test standard: GB/T 4336-2016
R P55 3R/ Test result:
AHERS : : &E
C (%) Si (%) Mn (%) P (%) S (%) Cr (%) Ni (%) Cu (%)
Sp. No. Note
#H GB/T
HARER 11253-2019,Q235
<0.22 <0.35 <140 <0.035 | <0.035 =<0.30 <0.30 <0.30
Tech. req. From the GB/T
11253-2019, Q235
il T EN AR
RER
The measured
A-2 0.09 0.17 0.30 0.018 0.005 0.12 0.017 0.04
elements meet the
technical
requirements
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